somon 5. FCC RF Test Report Report No. : FG4N0543H

Software Version: 23.06.1602

FR1 N12(ANT1)

Transmitter Conducted Output Power and ERP, (Gt - Lc)=-3.5dB

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB g)“";‘;‘(‘jéerﬂ) ERP(dBm) ERP(W)
12 15 5 140300 7015 DFT-s-OFDM QPSK  12@6 24.11 18.46 0.0701
12 15 5 140300 7015 DFT-s-OFDM QPSK  1@1 24.33 18.68 0.0738
12 15 5 140300 7015 DFT-s-OFDM QPSK  1@23 24.2 18.55 0.0716
12 15 5 140300 7015  DFT-s-OFDM 16 QAM  12@6 23.01 17.36 0.0545
12 15 5 140300 7015  DFT-s-OFDM 16 QAM  1@1 23.31 17.66 0.0583
12 15 5 140300 7015  DFT-s-OFDM 16 QAM  1@23 23.17 17.52 0.0565
12 15 5 141500  707.5 DFT-s-OFDM QPSK  12@6 23.98 18.33 0.0681
12 15 5 141500  707.5 DFT-s-OFDM QPSK  1@1 24.14 18.49 0.0706
12 15 5 141500  707.5 DFT-s-OFDM QPSK  1@23 24.1 18.45 0.0700
12 15 5 141500 7075  DFT-s-OFDM 16 QAM  12@6 22.94 17.29 0.0536
12 15 5 141500 7075  DFT-s-OFDM 16 QAM  1@1 23.14 17.49 0.0561
12 15 5 141500 7075  DFT-s-OFDM 16 QAM  1@23 23.08 17.43 0.0553
12 15 5 142700 7135 DFT-s-OFDM QPSK  12@6 23.85 18.2 0.0661
12 15 5 142700 7135 DFT-s-OFDMQPSK  1@1 24.01 18.36 0.0685
12 15 5 142700 7135 DFT-s-OFDM QPSK  1@23 23.96 18.31 0.0678
12 15 5 142700 7135  DFT-s-OFDM 16 QAM  12@6 22.79 17.14 0.0518
12 15 5 142700 7135  DFT-s-OFDM 16 QAM  1@1 22.98 17.33 0.0541
12 15 5 142700 7135  DFT-s-OFDM 16 QAM  1@23 22.98 17.33 0.0541
12 15 10 140800 704 DFT-s-OFDM QPSK  25@12  24.06 18.41 0.0693
12 15 10 140800 704 DFT-s-OFDM QPSK  1@1 24.34 18.69 0.0740
12 15 10 140800 704 DFT-s-OFDM QPSK  1@50 24.05 18.4 0.0692
12 15 10 140800 704 DFT-s-OFDM 16 QAM  25@12  23.13 17.48 0.0560
12 15 10 140800 704 DFT-s-OFDM 16 QAM  1@1 23.28 17.63 0.0579
12 15 10 140800 704 DFT-s-OFDM 16 QAM  1@50 23.05 174 0.0550
12 15 10 141500  707.5 DFT-s-OFDM QPSK ~ 25@12  24.01 18.36 0.0685
12 15 10 141500  707.5 DFT-s-OFDM QPSK  1@1 24.14 18.49 0.0706
12 15 10 141500  707.5 DFT-s-OFDM QPSK  1@50 24.07 18.42 0.0695
12 15 10 141500 7075  DFT-s-OFDM 16 QAM 25@12  23.01 17.36 0.0545
12 15 10 141500 7075  DFT-s-OFDM 16 QAM 1@ 23.23 17.58 0.0573
12 15 10 141500 7075  DFT-s-OFDM 16 QAM  1@50 23.04 17.39 0.0548
12 15 10 142200 711 DFT-s-OFDM QPSK ~ 25@12  23.93 18.28 0.0673
12 15 10 142200 711 DFT-s-OFDMQPSK  1@1 24.11 18.46 0.0701
12 15 10 142200 711 DFT-s-OFDM QPSK  1@50 23.96 18.31 0.0678
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somon 5. FCC RF Test Report Report No. : FG4N0543H

Conducted

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB Power(dBm) ERP(dBm) ERP(W)
12 15 10 142200 71 DFT-s-OFDM 16 QAM  25@12 22.92 17.27 0.0533
12 15 10 142200 71 DFT-s-OFDM 16 QAM 1@1 23.19 17.54 0.0568
12 15 10 142200 71 DFT-s-OFDM 16 QAM  1@50 22.93 17.28 0.0535
12 15 15 141300 706.5 DFT-s-OFDM P1/2 BPSK 36@18 24.29 18.64 0.0731
12 15 15 141300 706.5 DFT-s-OFDM P12 BPSK 1@1 24.38 18.73 0.0746
12 15 15 141300 706.5 DFT-s-OFDM P12 BPSK 1@77 24.12 18.47 0.0703
12 15 15 141300 706.5 DFT-s-OFDM QPSK  36@18 23.83 18.18 0.0658
12 15 15 141300 706.5 DFT-s-OFDM QPSK 1@1 23.78 18.13 0.0650
12 15 15 141300 706.5 DFT-s-OFDM QPSK 1@77 24.36 18.71 0.0743
12 15 15 141300 706.5 DFT-s-OFDM 16 QAM  36@18 22.87 17.22 0.0527
12 15 15 141300 706.5 DFT-s-OFDM 16 QAM 1@1 23 17.35 0.0543
12 15 15 141300 706.5 DFT-s-OFDM 16 QAM  1@77 23.3 17.65 0.0582
12 15 15 141300 706.5 DFT-s-OFDM 64 QAM  36@18 21.47 15.82 0.0382
12 15 15 141300 706.5 DFT-s-OFDM 64 QAM 1@1 21.53 15.88 0.0387
12 15 15 141300 706.5 DFT-s-OFDM 64 QAM  1@77 21.8 16.15 0.0412
12 15 15 141300 706.5 DFT-s-OFDM 256 QAM  36@18 19.8 14.15 0.0260
12 15 15 141300 706.5 DFT-s-OFDM 256 QAM  1@1 19.69 14.04 0.0254
12 15 15 141300 706.5 DFT-s-OFDM 256 QAM  1@77 19.57 13.92 0.0247
12 15 15 141300 706.5 CP-OFDM QPSK 39@19 22.4 16.75 0.0473
12 15 15 141300 706.5 CP-OFDM QPSK 1@1 22.51 16.86 0.0485
12 15 15 141300 706.5 CP-OFDM QPSK 1@77 22.74 17.09 0.0512
12 15 15 141500 707.5 DFT-s-OFDM PI/2 BPSK 36@18 24.3 18.65 0.0733
12 15 15 141500 707.5 DFT-s-OFDM P12 BPSK 1@1 24.35 18.7 0.0741
12 15 15 141500 707.5 DFT-s-OFDM PI/2 BPSK  1@77 24.07 18.42 0.0695
12 15 15 141500 707.5 DFT-s-OFDM QPSK  36@18 23.91 18.26 0.0670
12 15 15 141500 707.5 DFT-s-OFDM QPSK 1@1 23.7 18.05 0.0638
12 15 15 141500 707.5 DFT-s-OFDM QPSK 1@77 24.32 18.67 0.0736
12 15 15 141500 707.5 DFT-s-OFDM 16 QAM  36@18 22.99 17.34 0.0542
12 15 15 141500 707.5 DFT-s-OFDM 16 QAM 1@1 22.92 17.27 0.0533
12 15 15 141500 707.5 DFT-s-OFDM 16 QAM  1@77 23.25 17.6 0.0575
12 15 15 141500 707.5 DFT-s-OFDM 64 QAM  36@18 21.58 15.93 0.0392
12 15 15 141500 707.5 DFT-s-OFDM 64 QAM 1@1 21.48 15.83 0.0383
12 15 15 141500 707.5 DFT-s-OFDM 64 QAM  1@77 21.85 16.2 0.0417
12 15 15 141500 707.5 DFT-s-OFDM 256 QAM 36@18 19.52 13.87 0.0244
12 15 15 141500 707.5 DFT-s-OFDM 256 QAM  1@1 19.64 13.99 0.0251
12 15 15 141500 707.5 DFT-s-OFDM 256 QAM  1@77 19.48 13.83 0.0242
12 15 15 141500 707.5 CP-OFDM QPSK 39@19 22.74 17.09 0.0512
12 15 15 141500 707.5 CP-OFDM QPSK 1@1 22.64 16.99 0.0500
12 15 15 141500 707.5 CP-OFDM QPSK 1@77 22.69 17.04 0.0506
12 15 15 141700 708.5 DFT-s-OFDM PI/2 BPSK 36@18 24.23 18.58 0.0721

Sporton International Inc. (Kunshan) Page Number 1 A2-2 of 23

TEL : +86-512-57900158



somon 5. FCC RF Test Report Report No. : FG4N0543H

Conducted

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB Power(dBm) ERP(dBm) ERP(W)
12 15 15 141700 708.5 DFT-s-OFDM PI/2 BPSK  1@1 24.34 18.69 0.0740
12 15 15 141700 708.5 DFT-s-OFDM PI/2 BPSK 1@77 24.02 18.37 0.0687
12 15 15 141700 708.5 DFT-s-OFDM QPSK  36@18 24.08 18.43 0.0697
12 15 15 141700 708.5 DFT-s-OFDM QPSK 1@1 23.75 18.1 0.0646
12 15 15 141700 708.5 DFT-s-OFDM QPSK 1@77 24.26 18.61 0.0726
12 15 15 141700 708.5 DFT-s-OFDM 16 QAM  36@18 231 17.45 0.0556
12 15 15 141700 708.5 DFT-s-OFDM 16 QAM 1@1 22.95 17.3 0.0537
12 15 15 141700 708.5 DFT-s-OFDM 16 QAM  1@77 23.23 17.58 0.0573
12 15 15 141700 708.5 DFT-s-OFDM 64 QAM  36@18 21.71 16.06 0.0404
12 15 15 141700 708.5 DFT-s-OFDM 64 QAM 1@1 21.45 15.8 0.0380
12 15 15 141700 708.5 DFT-s-OFDM 64 QAM  1@77 21.84 16.19 0.0416
12 15 15 141700 708.5 DFT-s-OFDM 256 QAM 36@18 19.55 13.9 0.0245
12 15 15 141700 708.5 DFT-s-OFDM 256 QAM  1@1 19.62 13.97 0.0249
12 15 15 141700 708.5 DFT-s-OFDM 256 QAM  1@77 19.41 13.76 0.0238
12 15 15 141700 708.5 CP-OFDM QPSK 39@19 22.81 17.16 0.0520
12 15 15 141700 708.5 CP-OFDM QPSK 1@1 22.55 16.9 0.0490
12 15 15 141700 708.5 CP-OFDM QPSK 1@77 22.7 17.05 0.0507
Sporton International Inc. (Kunshan) Page Number 1 A2-3 of 23

TEL : +86-512-57900158



somon 5. FCC RF Test Report Report No. : FG4N0543H
Frequency Stability
NR SCS Bandwidth Freq . Deviation . .
Band (kHz) (MHz) Arfcn (MHz2) Modulation RB (Hz) Verdict Environment

12 15 10 141500 7075  DFT-SOPFDM 5,50 15.9 PASS NV
QPSK

12 15 10 141500 7075  DFT-SOPFDM 5,50 17.2 PASS LV
QPSK

12 15 10 141500 7075  DFT-SOPFDM 5,50 15.4 PASS HV
QPSK

12 15 10 141500 7075  DFT-SOPFDM 5,50 16.3 PASS -30°C
QPSK

12 15 10 141500 7075  DFT-SOPFDM 5,50 15.4 PASS -20°C
QPSK

12 15 10 141500 7075  DFT-SOPFDM 5,50 18.6 PASS -10°C
QPsK

12 15 10 141500 7075  DFT-SOPFDM 5540 19.2 PASS 0°C
QPsK

12 15 10 141500 7075  DFT-SOPFDM 5540 12.7 PASS 10°C
QPSK

12 15 10 141500 7075  DFT-SOFDM 5540 1756 PASS 20°C
QPsK

12 15 10 141500 7075  DFTSOPDM 544, 15.2 PASS 30°C
QPSK

12 15 10 141500 7075  DFT-SOFDM 5540 15.4 PASS 40°C
QPsK

12 15 10 141500 7075 DFTéSF;gEDM 50@0 10.8 PASS 50°C

IMAX(AT) = 19.2 Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(A)| 699.3812808 2699 MHz
PASS
fH + [MAX(AT)| 715.8367192 <716 MHz
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swanonss. FCC RF Test Report Report No. : FG4N0543H

Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kHz) (MHz) (AL (MHz)  Modulation  RB (dB) @p)  Verdict
DFT-s-
12 15 15 141500 707.5 OFDM PI/2 75@0 3.54 13 PASS
BPSK
DFT-s-
12 15 15 141500 707.5 OFDM 75@0 4.98 13 PASS
QPSK
N12(15M)_DFT-s-OFDM_PI_2- N12(15M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

+
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somon 5. FCC RF Test Report Report No. : FG4N0543H

Occupied Bandwidth

T o T e e el
12 15 5 141500 7075 C%‘S'S:EM 25@0 4.4767 5.098
12 15 5 141500 7075 C%%'RIM 25@0 4.4779 5161
12 15 5 141500 7075 C;'%'RIM 25@0 44714 5.005
12 15 5 141500 7075 3;05 oW 25@0 4.4893 5.016
12 15 10 141500 7075 C%‘S'S:EM 52@0 9.2937 10.05
12 15 10 141500 7075 C%%'Z%M 52@0 9.2047 10.04
12 15 10 141500 7075 Cg%';ﬁ:/l'\" 52@0 9.2984 9.939
12 15 10 141500 7075 %’éog e 52@0 9.286 9.909
12 15 15 141500 707.5 CF(S?&EM 79@0 14.108 14.84
12 15 15 141500 707.5 CE%';RAM 79@0 14.083 14.91
12 15 15 141500 7075 Cg%’;ﬂ‘" 79@0 14.094 14.88
12 15 15 141500 707.5 2';%05/\'3,\')"' 79@0 14.101 14.99
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somionis. FCC RF Test Report

Report No. :

FG4N0543H
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somionis. FCC RF Test Report

Report No. : FG4N0543H

KEYSIGHT lnput &% Inpul 2503
Couptng D¢ CCan
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Scale/Div 10.0 d8.

(Center 707.50 MHz
#Res BW 100.00 kHz

2Mefrics

Ocaipied Bandwidih
9.2937 MHz

Transmit Freq Error
XdB Bandwidth

Dec 04, 2024
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somionis. FCC RF Test Report

Report No. : FG4N0543H
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somon 5. FCC RF Test Report Report No. : FG4N0543H

Conducted Spurious Emissions

NR SCS Bandwidth Freq . .
Band (kHz2) (MHz2) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OF DM
12 15 5 140300 7015 il 1@0 see graph
12 15 5 140300 7015 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
12 15 5 140300 7015 e 1@0 see graph
12 15 5 140300 7015 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
12 15 5 141500 707.5 BPSK 1@0 see graph -
12 15 5 141500 7075 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
12 15 5 141500 707.5 QPSK 1@0 see graph -
12 15 5 141500 7075 DFT-s-OFDM 1@0 seegraph  PASS
QPsK
DFT-s-OF DM
12 15 5 142700 7135 sl 1@0 see graph
12 15 5 142700 713.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
12 15 5 142700 7135 e 1@0 see graph
12 15 5 142700 7135 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
12 15 10 140800 704.0 s 1@0 see graph
12 15 10 140800 704.0 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
12 15 10 140800 704.0 QPSK 1@0 see graph -
12 15 10 140800 704.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
12 15 10 141500 7075 o 1@0 see graph
12 15 10 141500 7075 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
12 15 10 141500 7075 el 1@0 see graph
12 15 10 141500 707.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
12 15 10 142200 711.0 o 1@0 see graph
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12 15 10 142200 711.0 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
12 15 10 142200 711.0 e 1@0 see graph
12 15 10 142200 711.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
12 15 15 141300 706.5 BPSK 1@0 see graph ---
12 15 15 141300 706.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
12 15 15 141300 706.5 QPSK 1@0 see graph -
12 15 15 141300 706.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
12 15 15 141500 7075 sl 1@0 see graph
12 15 15 141500 707.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
12 15 15 141500 7075 e 1@0 see graph
12 15 15 141500 7075 DFT-s-OFDM 1@0 seegraph  PASS
QPsK
DFT-s-OFDM
12 15 15 141700 708.5 s 1@0 see graph
12 15 15 141700 708.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
12 15 15 141700 708.5 e 1@0 see graph
12 15 15 141700 708.5 DFT-s-OFDM 1@0 seegraph  PASS
QPsK
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Conducted Band Edge

NR SCS Bandwidth Freq . .
Band (kHz) (MHz2) Arfcn (MHz) Modulation RB Result Verdict

12 15 5 140300 7015 DFT-s-OFDM 1@0 seegraph  PASS
BPSK

12 15 5 140300 7015 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

12 15 5 140300 701.5 DFT-s-OFDM 25@0 see graph PASS
BPSK

12 15 5 140300 7015 DFT-s-OFDM 25@0  seegraph  PASS
QPSK

12 15 5 142700 7135 DFT-s-OFDM 1@24  seegraph  PASS
BPSK

12 15 5 142700 7135 DFT-s-OFDM 1@24  seegraph  PASS
QPSK

12 15 5 142700 7135 DFT-s-OFDM 5550  seegraph  PASS
BPSK

12 15 5 142700 7135 DFT-s-OFDM 25@0  seegraph  PASS
QPSK

12 15 10 140800 704.0 DFT-s-OFDM 1@0 seegraph  PASS
BPSK

12 15 10 140800 704.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

12 15 10 140800 704.0 alleaSi 50@0  seegraph  PASS

12 15 10 140800 704.0 DFT-s-OFDM 50@0  seegraph  PASS
QPSK

12 15 10 142200 711.0 DFT-s-OFDM 1@51 seegraph  PASS
BPSK

12 15 10 142200 711.0 DFT-s-OFDM 1@51 seegraph  PASS
QPSK

12 15 10 142200 711.0 PP oM 50@0  seegraph  PASS

12 15 10 142200 711.0 DFT-s-OFDM 50@0  seegraph  PASS
QPSK

12 15 15 141300 706.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK

12 15 15 141300 706.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

12 15 15 141300 706.5 DR oM 75@0  seegraph  PASS

12 15 15 141300 706.5 DFT-s-OFDM 75@0  seegraph  PASS
QPSK

12 15 15 141700 708.5 DFT-s-OFDM 1@78  seegraph  PASS
BPSK

12 15 15 141700 708.5 DFT-s-OFDM 1@78  seegraph  PASS
QPSK

12 15 15 141700 708.5 plleasia 75@0  seegraph  PASS

12 15 15 141700 708.5 DFT-s-OFDM 75@0  seegraph  PASS
QPSK
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FR1 N13

Transmitter Conducted Output Power and ERP, (Gt - Lc)=-3.5dB

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB g)“";‘;‘(‘jéerﬂ) ERP(dBm) ERP(W)
13 15 5 149700  779.5 DFT-s-OFDM QPSK  12@6 23.9 18.25 0.0668
13 15 5 149700  779.5 DFT-s-OFDM QPSK  1@1 24.08 18.43 0.0697
13 15 5 149700  779.5 DFT-s-OFDM QPSK  1@23 24.09 18.44 0.0698
13 15 5 149700 7795  DFT-s-OFDM 16 QAM  12@6 22.79 17.14 0.0518
13 15 5 149700 7795  DFT-s-OFDM 16 QAM  1@1 23.14 17.49 0.0561
13 15 5 149700 7795  DFT-s-OFDM 16 QAM  1@23 23.02 17.37 0.0546
13 15 5 150200 782 DFT-s-OFDM QPSK  12@6 23.82 18.17 0.0656
13 15 5 150200 782 DFT-s-OFDM QPSK  1@1 24.07 18.42 0.0695
13 15 5 150200 782 DFT-s-OFDM QPSK  1@23 24.01 18.36 0.0685
13 15 5 150200 782 DFT-s-OFDM 16 QAM  12@6 22.78 17.13 0.0516
13 15 5 150200 782 DFT-s-OFDM 16 QAM  1@1 23.02 17.37 0.0546
13 15 5 150200 782 DFT-s-OFDM 16 QAM  1@23 22.95 173 0.0537
13 15 5 150700  784.5 DFT-s-OFDM QPSK  12@6 23.78 18.13 0.0650
13 15 5 150700  784.5 DFT-s-OFDM QPSK  1@1 24.05 18.4 0.0692
13 15 5 150700  784.5 DFT-s-OFDM QPSK  1@23 23.96 18.31 0.0678
13 15 5 150700 7845  DFT-s-OFDM 16 QAM  12@6 22.67 17.02 0.0504
13 15 5 150700 7845  DFT-s-OFDM 16 QAM 1@ 22.97 17.32 0.0540
13 15 5 150700 7845  DFT-s-OFDM 16 QAM  1@23 22.91 17.26 0.0532
13 15 10 150200 782  DFT-s-OFDM PI/2BPSK 25@12  24.25 18.6 0.0724
13 15 10 150200 782  DFT-s-OFDM PI2BPSK 1@1 24.21 18.56 0.0718
13 15 10 150200 782  DFT-s-OFDM P2 BPSK 1@50 24.13 18.48 0.0705
13 15 10 150200 782 DFT-s-OFDM QPSK ~ 25@12  24.39 18.74 0.0748
13 15 10 150200 782 DFT-s-OFDM QPSK  1@1 23.88 18.23 0.0665
13 15 10 150200 782 DFT-s-OFDM QPSK  1@50 24.25 18.6 0.0724
13 15 10 150200 782 DFT-s-OFDM 16 QAM  25@12  23.31 17.66 0.0583
13 15 10 150200 782 DFT-s-OFDM 16 QAM  1@1 23.17 17.52 0.0565
13 15 10 150200 782 DFT-s-OFDM 16 QAM  1@50 23.31 17.66 0.0583
13 15 10 150200 782 DFT-s-OFDM 64 QAM  25@12  21.86 16.21 0.0418
13 15 10 150200 782 DFT-s-OFDM 64 QAM  1@1 21.93 16.28 0.0425
13 15 10 150200 782 DFT-s-OFDM 64 QAM  1@50 21.91 16.26 0.0423
13 15 10 150200 782 DFT-s-OFDM 256 QAM  25@12  19.68 14.03 0.0253
13 15 10 150200 782 DFT-s-OFDM 256 QAM  1@1 19.58 13.93 0.0247
13 15 10 150200 782 DFT-s-OFDM 256 QAM ~ 1@50 19.37 13.72 0.0236
13 15 10 150200 782 CP-OFDMQPSK  26@13 2267 17.02 0.0504
13 15 10 150200 782 CP-OFDM QPSK 1@1 22.63 16.98 0.0499
13 15 10 150200 782 CP-OFDM QPSK 1@50 22.77 17.12 0.0515
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somon 5. FCC RF Test Report Report No. : FG4N0543H
Frequency Stability
NR SCS Bandwidth Freq . Deviation . .
Band (kHz) (MHz) Arfcn (MHz2) Modulation RB (Hz) Verdict Environment

13 15 10 150200 7820  DFT-SOPFDM 5550 12.9 PASS NV
QPSK

13 15 10 150200 7820  DFT-SOPFDM 5550 11.9 PASS LV
QPSK

13 15 10 150200 7820  DFT-SOPFDM 5,50 18.9 PASS HV
QPSK

13 15 10 150200 7820  DFT-SOPFDM 5,50 18.7 PASS -30°C
QPSK

13 15 10 150200 7820  DFT-SOPFDM 5,50 15.6 PASS -20°C
QPSK

13 15 10 150200 7820  DFT-SOPFDM 5,40 15.1 PASS -10°C
QPsK

13 15 10 150200 7820  PFT-SOFDM 5540 106 PASS 0°C
QPsK

13 15 10 150200 7820  PFT-SOPFDM 5540 12.9 PASS 10°C
QPSK

13 15 10 150200 7820  DFTSOFDM 544, 13.8 PASS 20°C
QPsK

13 15 10 150200 7820  DFTSOPDM 544, 18.3 PASS 30°C
QPSK

13 15 10 150200 7820  DPFT-SOFDM 5540 19 PASS 40°C
QPsK

13 15 10 150200  782.0 DFTéSF;gEDM 50@0 145 PASS 50°C

IMAX(AT)| = 19 Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(A)| 777.3259813 2777TMHz
PASS
fH + [MAX(AT)| 786.2794187 <787MHz
Sporton International Inc. (Kunshan) Page Number 1 A3-2 of 14
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swanonss. FCC RF Test Report Report No. : FG4N0543H

Peak to Average Ratio

NR SCS Bandwidth Fre . Result Limit .
Band (kHz) (MI‘-'Isz) Arfcn (MHg) Modulation RB ( dBu) (;B') Verdict
DFT-s-
13 15 10 150200 782.0 OFDM PI/2 50@0 3.77 13 PASS
BPSK
DFT-s-
13 15 10 150200 782.0 OFDM 50@0 4.84 13 PASS
QPSK
N13(10M)_DFT-s-OFDM_PI_2- N13(10M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Stat CCON +
IopulZ 500 Atlen 4008 T FreeRun  Center Freq 782000000 MHz KEYSIGHT [nput RF. InpuZ 500 Atten 4048 Trig Free Run  Center Freg 782,000000 MHz
CorCCart #IF Gain Low,  Couns: 1,00 M1 00 Mgt C. [carClor #F Gain Lo Counts 100 M1.00 Mpt
Freq Ref [0t (5) Radio Sid None Feq Raf. It (5)

Average Power
24.46 dBm

4721%at00B

24008

4

37768 \ - 1% 48408

40708 ¥ S 1% 52408
43548 \ \ % 55108
44008 % % 55208

44108

29.35d8m

0008 (0.0068
[Info BW 10.000 MHz Info BW 10.000 MHz

] Dec 04, ] ) | Dec 04, 2024
@94 d ? 24300 AM . ] PAY NG | ? 24329AM |35
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somon 5. FCC RF Test Report Report No. : FG4N0543H

Occupied Bandwidth

B T e g e Sl

13 15 5 150200 782.0 C%‘S'S:EM 25@0 447 5.0

13 15 5 150200 782.0 C%%'RIM 25@0 4.4917 5.154

13 15 5 150200 782.0 C;%ZRAM 25@0 4.4619 5.035

13 15 5 150200 782.0 %éog oW 25@0 4.48 5.043

13 15 10 150200 782.0 C%‘S'S:EM 52@0 9.2694 9.963

13 15 10 150200 782.0 C%%';RAM 52@0 9.2819 9.959

13 15 10 150200 782.0 Cg%';ﬁ\’/l'\" 52@0 9.2707 9.893

13 15 10 150200 782.0 %éog e 52@0 9.2764 9.982
Sporton International Inc. (Kunshan) Page Number 1 A3-4 of 14
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somionis. FCC RF Test Report

Report No. : FG4N0543H

N13(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

At 4068

KEYSIGHT lnput &% Inpul 2503
Couptng D¢ CCan

Freq Ret ot (5]

1raph
Scale/Div 10.0 d8.

Center 762.000 MHz
#Res BW 51.000 kHz

2Mefrics

Ocaipied Bandwidih

4.4700 MHz
Transmit Freq Ermor -6.183 kHz
xdB Bandwidth 5.090 MHz

| Dec 04, 2024
09 ¢l ? 5w

N13(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT lnput RE Aten 406

RT ope Cousing

InpuiZ 500
0 G
Augn Ao

ConCCon
Freq Ret Int(S)

1 Graph
ScalelDiv 10.0 d8

(Center 762.000 MHz

Occupled Bandwidth
4

-10.280 kHz
5035 MHz

Transmit Freq Ertor
XdB Bandwidh

Dec 04, 2024
9l ? T

g FroaRun  Canler Froq 762 000000 MHz
Gal Of AvgiHod: 1001100
HFGan Loy Rado

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 150.00 kHz'

Total Power
% of OBW Power
xd8

Tiig Fioa Run  Canler Frog 782.000000 Wz
Gale Of AvglHold: 1001100
#IF Gain'Low  Radio Std Noe.

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 150.00 kHz'

Total Power
% of OBW Power
xd8

Sweep 4.80 ms (1001 pts)

Span 10 MHz
Sweep 4.80 ms (1001 pts)

280dBm

N13(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

KEYSIGHT foput Ri IpulZ 500 Alen 408

4 C
R o

CorCCarr
Freq Ret Int(5)

Center 762.000 MHz
#Res BW 51.000 kHz

2Metrics

Ocolpled Bandwidth

4.4917 MHz
Transmit Freq Erfor 13.106 kHz
x dB Bandwidth

[ Dec 04, 2024
Gl | ? 24420 A0 |52

CanteFreq 762 000000 MHz
Avgltild 100100
Rodo Std None

7Tig Fise Run
Gale OF

e
#F Gain Laow.

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 150,00 kHz"

Total Power
% of OBW Power
xd8

N13(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InpuZ 500 Atlen 403
Corr

Coupling DC CCor
FreqRef. Int (S)

> ign Ao

Center 782.000 MHz
#Res BW 51.000 kHz

Occiipled Bandwidth
448

Transiit Freq Ertor
XdB Bandwidh

Dec 04, 2024
90d 9 24453AM |5

Canta Froq 72 000000 Mz
Avgltiod 100100
Rado Std None

i Fiva Rurl
Gate Of

#F Gain Low

Ref Lyl Offset 7,50 dB.
Ref Value 30.00 dB;

#Video BW 150,00 kHz'"

Total Power

9% of OBW Power
xd8

Span 10 MHz
‘Sweep 4.60 ms (1001 pts)

Span 10 MHz
‘Sweep 4.80 ms (1001 pts)

249Bm
99.00%
260008

L)
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somionis. FCC RF Test Report

Report No. : FG4N0543H

N13(10M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Aoy 4068 g FreaRun  Canler Froq 782 600000 Witz
Gal Of AvgiHod: 1001100

HFGan Loy Rado

KEYSIGHT lnput &% Inpul 2503
Couptng D¢ CCan

Freq Ret ot (5]

1raph
Scale/Div 10.0 d8.

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

(Center 762.00 MHz #Video BW 300.00 kHz'

#Res BW 100.00 kHz

2Mefrics

Ocaipied Bandwidih

9.2694 MHz Total Power
Transmit Freq Ermor -2.235 kHz % of OBW Power
xdB

X dB Bandwidth 9.963 MHz

Dec 04, 2024
24547 AM

f@90M?

N13(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Atlen 4008 g, FieaRun  Canlr Frog 782.000000 Wz
Gale Of AvglHold: 1001100

#IF Gain'Low  Radio Std Noe.

KEYSIGHT Input R

RT ope Cousing

InpuiZ 500
0 G
Augn Ao

ConCCon
Freq Ret Int(S)

1 Graph

Ref Ll Offset 7.50 dB.
Scale/Div 10.0 4B 0 d

Ref Value 30.00 dBm

(Center 782.00 MHz #Video BW 300.00 kHz'

Occupied Bandwidth
921 Total Power

6,607 kHz % of OBW Power
xd8

9.89 MHz

Transmit Freq Ertor
XdB Bandwidh

Dec 04, 2024
24616 AM

90 m?

Sweep 2.53 ms (1001 pts)

287 dBm
99.00

Span 20 MHz
Sweep 253 ms (1001 pts)

285d8m

N13(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

KEYSIGHT foput Ri InputZ 500
i L

R o

CorCCarr
Freq Ret Int(5)

[Center 782.00 MHz
#Res BW 100.00 kHz

2Metrics

Occupled Bandvwidth
92819

Transmit Freq Erfor
% dB Bandwidth

Dec 04, 2024
246:02AM

Hcd?

Aten 40 65

CanteFreq 762 000000 MHz
Avgltild 100100
Rodo Std None

7Tig Fise Run
Gale OF

e
#F Gain Laow.

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 300,00 kHz"

Total Power
% of OBW Power
xd8

Span 20 MHz
‘Sweep 253 ms (1001 pts)

289d8m

N13(10M)_CP-OFDM_256

QAM_Outer Full_Mid_CH

InputZ 500
Corr

Coupling DC CCor
FreqRef. Int (S)

> ign Ao

[Center 782.00 MHz
#Res BW 100.00 kHz

Occiipled Bandwidth
92764 MHz

Transiit Freq Ertor
XdB Bandwidh

90 d?

246:32AM

At 40 dB

Dec 04, 2024

Canta Froq 72 000000 Mz
Avgltiod 100100
Rado Std None

i Fiva Rurl
Gate Of

#F Gain Low

Ref Lyl Offset 7,50 dB.
Ref Value 30.00 dB;

#Video BW 300,00 kHz"

Total Power

9% of OBW Power
xd8

Span 20 MHz
‘Sweep 2,53 ms (1001 pts)

dBm

99.00%
260008

L)
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somon 5. FCC RF Test Report Report No. : FG4N0543H

Conducted Spurious Emissions

NR SCS Bandwidth Freq . .
Band (kHz2) (MHz2) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OF DM
13 15 5 149700 7795 il 1@0 see graph
13 15 5 149700 779.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
13 15 5 149700 7795 e 1@0 see graph
13 15 5 149700 7795 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
13 15 5 150200 782.0 BPSK 1@0 see graph -
13 15 5 150200 782.0 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
13 15 5 150200 782.0 QPSK 1@0 see graph -
13 15 5 150200 782.0 DFT-s-OFDM 1@0 seegraph  PASS
QPsK
DFT-s-OF DM
13 15 5 150700 7845 sl 1@0 see graph
13 15 5 150700 7845 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
13 15 5 150700 7845 e 1@0 see graph
13 15 5 150700 7845 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
13 15 10 150200 782.0 s 1@0 see graph
13 15 10 150200 782.0 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
13 15 10 150200 782.0 QPSK 1@0 see graph -
13 15 10 150200 782.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
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N13(5M)_DFT-s- N13(5M)_DFT-s-
OFDM BPSK _Edge 1RB_Left Low CH OFDM _QPSK_Edge 1RB_Left_Low_CH

LWM//_W L.WM//~

N13(5M)_DFT-s- N13(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH ~ OFDM_QPSK_Edge 1RB_Left_Mid_CH

] L —
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